



JIANGSU NEW HORIZON TESTING, INSPECTION AND CERTIFICATION CO., LTD.

TEST REPORT

Report No.: SH-WS 2026-000925

Applicant	YANTAI DAMING AIR MODEL CONSTRUCTION CO.,LTD.				
Address	/				
Sample Information	CONTACT:	Sun Xueming			
	TEL	13701555787			
	DESCRIPTION	One Piece of Army Green 500D Nylon Antiflaming Fabric(View Picturex100cm)			
	Manufacturer	/	Manufacturer Address	/	
	Style No.	/	Art No.	/	
	Buyer	/	PO No./Order No.	/	
	Contract No.	/	Invoice No.	/	
	Materials Name	/	Materials No.	/	
Sample State	Meet Inspection Testing Requirement				
Test Type	Submit Inspection Testing	Received Date	2026/01/21	Testing Date	2026/01/21-2026/01/22
Test Address And Conditions	Address:Company		Temperature:Meet Standard Requirements	Humidity:Meet Standard Requirements	
Test Standard	---				
Test Results	/				
Note	/				



Scan to check authenticity

COMPILED BY

Zhou Wuyuan

AUTHORISED BY

Ku Kuehi

CHECKED BY

Wu Dingfe

DATE



Statement:

1. If there is any objection to the inspection results, it shall be submitted to the inspection organization within 15 days from the date of receiving the report. 2. The report is invalid under the following circumstances: a) There is no special seal for inspection of the inspection organization in the report; b) The report is not signed; c) Report alteration; d) The report is incomplete. 3. The report shall not be partially copied without the approval of the inspection organization. 4. Unless required by the customer, the uncertainty of the measurement results will not be considered in the test results and conformity determination of this report. 5. The information identified by the client in the report is provided by the client, and the inspection organization is not responsible for its authenticity. 6. Only responsible for the samples.



JIANGSU NEW HORIZON TESTING, INSPECTION AND CERTIFICATION CO., LTD. TEST REPORT

Report No.: SH-WS 2026-000925

Sample Description/Result Summary

Tested Sample/Part Description	Army Green 500D Nylon Antiflaming Fabric
---------------------------------------	--

No.	Test Item(Unit)	Test Method	Technical Requirement	Test Result	Conclusion
1	Tent Flammability Testing ^[1]	CPAI 84-2021 (Ignition Time:12s)	Warp Afterflame time(s): ---	0、0、0、0	---
			Warp Damaged length(mm): ---	104、91、105、95	---
			Weft Afterflame time(s): ---	0、0、0、0	---
			Weft Damaged length(mm): ---	106、101、107、110	---
			Average Afterflame time(s): ---	0	---
			Average Damaged length(mm): ---	102	---



Note

[1]Fabric Weight:296g/m².

- Requirement:1. Afterflame Time——Single specimen shall not exceed 4.0s,the average after-flame time shall not exceed 2.0s.
 2. Damaged length——The average damaged length for a sample unit shall not exceed 140 mm, Individual specimen shall not exceed 255 mm.

Statement:

1. If there is any objection to the inspection results, it shall be submitted to the inspection organization within 15 days from the date of receiving the report. 2. The report is invalid under the following circumstances: a) There is no special seal for inspection of the inspection organization in the report; b) The report is not signed; c) Report alteration; d) The report is incomplete. 3. The report shall not be partially copied without the approval of the inspection organization. 4. Unless required by the customer, the uncertainty of the measurement results will not be considered in the test results and conformity determination of this report. 5. The information identified by the client in the report is provided by the client, and the inspection organization is not responsible for its authenticity. 6. Only responsible for the samples.



JIANGSU NEW HORIZON TESTING, INSPECTION AND CERTIFICATION CO., LTD. TEST REPORT

Report No.: SH-WS 2026-000925

Photo of Sample



*** End of Report ***



Statement:

1. If there is any objection to the inspection results, it shall be submitted to the inspection organization within 15 days from the date of receiving the report. 2. The report is invalid under the following circumstances: a) There is no special seal for inspection of the inspection organization in the report; b) The report is not signed; c) Report alteration; d) The report is incomplete. 3. The report shall not be partially copied without the approval of the inspection organization. 4. Unless required by the customer, the uncertainty of the measurement results will not be considered in the test results and conformity determination of this report. 5. The information identified by the client in the report is provided by the client, and the inspection organization is not responsible for its authenticity. 6. Only responsible for the samples.